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• 48 year old male

• CVRF → ex smoker

January 2017

• He experienced STEMI at other province

• He was resuscitated (defib) due to unstable VT 

• CAG → CAD 1VD

• Due to low EF (28%) & small vessel → conservative

• LDL 63 mg/dL; Creatinine 1.1 mg/dL

• DAPT; Candesartan 8 mg; Bisoprolol 5 mg; Spironolactone 
25 mg; Furosemide 20 mg; Simvastatin 20 mg; Amiodarone 
200 mg

May 30, 2017 (2 days)

• NSTEMI

• Heparinized → fondaparinux

• LDL 96 mg/dL

• 2 months after → agreed for PCI

Case Illustration



PCI

SC Sapphire 2.25x15 mm-16 ATM (2.59 mm)



Final Result

DCB Paclitaxel 

2.75x20 mm-14 ATM 

(2.97 mm)



Follow Up
Post PCI

• Patient was discharged the next day

• LDL 104 mg/dL; Creatinine 1.3 mg/dL

• Medications:

1. ASA 80 mg OD

2. Clopidogrel 75 mg OD

3. Furosemide 20 mg OD

4. Spironolactone 25 mg OD

5. Candesartan 8 mg OD

6. Bisoprolol 5 mg OD

7. Simvastatin 20 mg OD

Cardiac Clinic

• DAPT was given for 3 months

• Functionally improved to NYHA fc I-II



Follow Up (28 months)

• No more event

• NYHA fc I

• Creatinine 1.5 mg/dL

• Echo EF → 30% (stqa)

Medications:

• Warfarin 2 mg OD

• Sacubitril-Valsartan 50 mg BD

• Bisoprolol 1.25 mg OD

• Furosemid 20 mg OD

• Simvastatin 10 mg OD



Ischemic 

Cardiomyopathy?





Issues

DCB

• No stent left behind

• Shorter DAPT duration

• Favor slow flow characteristic

• To avoid ISR/ IST

• Immediate drug release

• Positive remodeling

Stent/ DES

• Metal

• Longer DAPT duration

• Relatively contraindicated

• ISR/ IST rate?

• Slow drug release

• Negative remodeling



Take-home Message

• PCI in ischemic cardiomyopathy (viable) patient is still a 
major challenge for PCI

• In this case → DCB has shown advantages and good 2   
years outcome 

• DCB → an alternative modality for ischemic cardiomyopa
thy PCI strategy


